

Material No.: 2841-06
Batch No.: 23B2761040
Manufactured Date: 2023-01-01
Retest Date: 2029-12-30
Revision No.: 0

Certificate of Analysis

Test	Specification	Result
Assay (as C ₅ H ₁₁ SO ₃ Na) (by acidimetry)	≥ 98.0 %	98.6 %
UV Absorbance of 0.25 M Solution - 250 nm	≤ 0.050	< 0.050
UV Absorbance of 0.25 M Solution - 240 nm	≤ 0.050	< 0.050
UV Absorbance of 0.25 M Solution - 230 nm	≤ 0.050	< 0.050
UV Absorbance of 0.25 M Solution - 220 nm	≤ 0.060	< 0.060
UV Absorbance of 0.25 M Solution - 210 nm	≤ 0.080	< 0.080
UV Absorbance of 0.25 M Solution - 200 nm	≤ 0.200	< 0.200

For Laboratory, Research, or Manufacturing Use

Country of Origin: United Kingdom
Packaging Site: Paris Mfg Ctr & DC



Jamie Ethier
Vice President Global Quality